

## TYLENOL DOSAGE BY WEIGHT

FOR INFANTS UP TO 3 YEARS OLD

Weight of child Approx. age	<b>6 to 11 lbs</b> 0 - 3 months	<b>12 to 17 lbs</b> 4 - 11 months	<b>18 to 23 lbs</b> 12 - 23 months	<b>24 to 35 lbs</b> 2 -3 years
Infant's Tylenol (160 mg/5 mL)	1.25 mL	2.5 mL	3.75 mL	-
Children's Tylenol (160 mg/5 mL)	_	_	_	5 mL

Dose: Give every 4 to 6 hours as needed for pain or fever. **DO NOT GIVE MORE THAN 4 DOSES IN 24 HOURS.** 



## IBUPROFEN (MOTRIN) DOSAGE BY WEIGHT

FOR INFANTS + CHILDREN UP TO 5 YEARS OLD

Weight of child Approx. age	<b>12 to 17 lbs</b> 6 - 11 months	<b>18 to 23 lbs</b> 12 - 23 months	<b>24 to 35 lbs</b> 2 -3 years	<b>36 to 47 lbs</b> 4 -5 years
Infant's Ibuprofen (50 mg/1.25 mL)	1.25 mL	1.875 mL	2.5 mL	3.75 mL
Children's Ibuprofen (100 mg/5 mL)	2.5 mL	4 mL	5 mL	7.5 mL

Dose: Give every 6 hours as needed for pain or fever. **DO NOT GIVE MORE THAN 4 DOSES IN 24 HOURS.**